XKXTH~700

Assembly Instructions

Box Contents U Console Mast ~ (Q Frame End Covers — Q Battery 1 Moving Handlebars Hardware Pack
8019176 . y .
: Left (2) and Right (2) 1092 %" and Right) QB-1(1) QB-2(1) QB-3(11) QB-4(2) QB-5(2)
: Y 8019160 ﬁ ; 105709-001 103393-001 102134-001 06618-001 108512-001
AR - ) nle ¥ 8019162 E 13mm
g B =0
79> . Q Tray
e Q Right Side Shrouds QB-6(2) QB-7(12) .
A 8019191 e U Front Shroud 1033%5-001 100429-001 J %%E&IT ie (1)
; 917 7 \
/ A N ¥ #2 Phillips - ?og;zrpml;ll ex (1)
Q Left Side Shrouds \ O Hardware Pack 17mm | - ‘
e 8019224 | 111306001 Tools Required:
=) Q Handlebar Covers . r coe EE i QB-8 (6) O 6 mm hex wrench (provided)
Q MastBoot (Left and Right) IE s 102135-001 Q 13 mmwrench (2)
astbo A 8019202 8019201 " O Information Packet Q 17 mm wrench
s &7 #2 Phillips Screwdriver
@ @ ‘8019469 Assembly #2 Phillips g X p N
107786-001 Safety Instructions 1 Scissors or cutting tool

Remove left pedal from packaging and unit and set aside (not shown). Lift to detach
left and center track covers from unit; set aside.

Setrollers of left pedal on left track set. Align top bracket of left pedal with top of
3-pivot link. Insert B-1 (Quantity 1) from inside of unit through both parts and secure
with B-2 (Quantity 1). Tighten to 17 ft-Ib using two 13mm wrenches.

Remove any debris from tracks, then position left and center track covers and press
down to clip into place.

Lift right pedal, then lift right track cover. Remove packaging and any debris from
track, then press right track cover securely back into place (not shown).

e ® © O

B
Install Mast &

| &1

Remove twist tie securing small cable bundle above mast mounting bracket. Route
cables through hole in front of the mast, then up and out top of mast

(cables not shown).

Remove twist tie securing large cable bundle below mast mounting bracket. Route
cables up and out top of mast (cables not shown).

Slide mast over 4 screws on base; tighten with 6mm hex wrench to 17 ft-Ib.

Align battery with brackets on mast. Use #2 Phillips screwdriver to secure battery

in brackets with B-3 (Quantity 4).

Connect battery cable (red and black wires, one connector) to battery. Wrap cable
tie securely around battery and cable. Use cutting tool to snip off excess cable tie.

C

Install Moving Handlebars, Covers
& Top Tray

Slide moving handlbar onto pivot shaft.
Slide end link over small crank arm.

Slide washer B-4 onto bolt B-5, then insert bolt into moving handlebar pivot shaft.
Tighten with 17mm wrench to 33 ft-Ib.

Secure end link to small crank arm with nut B-6; tighten with 17mm wrench
to 33 ft-lb.

Hook plastic clip on moving arm cable over hole in frame; secure with screw B-7
using Phillips #2 screwdriver. Connect moving arm cables (2) to cables in base.

Select the correct handlebar cover, labeled “R” (right) or“L" (left). Position small
slot in handlebar cover around moving handlebar and press into place, covering
the moving handlebar pivot shaft.

Repeat steps 1 - 6 for other moving handlebar:

@ ® © 00

@ uUsew Phillips screwdriver to remove 2 screws at top of back shroud. Position tray
and use #2 Phillips screwdriver to secure tray to frame with 2 removed screws and
B-3 (Quantity 2).

USA & Canada

888-0CTANE4

8019469 REV A Page 1/2

Questions?

Console Box Contents

1 Standard Console
(Front and Back)

8019118

U Smart Console

(Front and Back)
8019479

O Power Switch
111032-001

O Power Supply

107057-001

Hardware Pack
110622-001

Tools Required:
Q #2 Phillips Screwdriver

== e—cmEn

Q %;7180((]09) (may be boxed separately)
O Power Cord
Q]:D 107658-001
- e e e e in=]
#2 Phillips (may be boxed separately)
Hardware Pack Tools Required:
110622-001 Q #2 Phillips Screwdriver
Q C-1(10)
Q Information Packet (attached to console) 100780-001
110601-001 Notice to Installers (]]:D
110506-001 Console Guide & Set-up Instructions— #2 Phillips

Standard Console
104198-001 Warranty
101315-001 Registration Card

Q Information Packet (attached to console)

110601-001 Notice to Installers

111768-001 Console Guide & Set-up Instructions—
Smart Console

104198-001 Warranty

101315-001 Registration Card

Latin America/Asian Pacific
001-763-757-2662
Europe/Middle East/Africa

©2018 Octane Fitness. All rights reserved.

octanefitness.com

31-10-2662412






